nRALUN

GRAB SOME SUN

VECTOR 500-6 UTV PARTS MANUAL
VECTOR 500 UTV 2017

REV 12071601




CYLINDER HEAD ASSY

Part Number

Part Name

QTY

P004D00122000000

Cylinder Head Assembly




CYLINDER HEAD

No. Part Number Part Name QTY

P0040001220A0000 |Cylinder Head Assy 1
1 |P0040001220A0100 |Cylinder Head Assy 2

P0040001220A0300 |Cylinder Head Assy 3
2 |PJ00000912016100 O-Ring 58x2.4 2
3 P002000123010000 Cover,Intake Valve 2
4 BGB70-M6x20 Hexagon Socket Head Cap Screws M6x20 4
5 |BGB901-M8x45-B Stud M8x45(Sus) 2
6 P004000122020000 Press Plate,Cam Shaft 1
7 |P004000122030000 |Bolts Limiting Plate 1
8 BGB5783-M6x16 Hexagon Head Bolts M6x16 2
9 |PJ0O0000912017700 O-Ring 107x2.4 1
10 |P004000123210000 Cover,Cylinder Head, Left 1
11 |BGB5787-M6x25 Hexagon Flange Bolts M6x25 2
12 |BGB70-M8x40 Hexagon Socket Head Cap Screws M8x40 2

P010000391300000 Water Temperature Sensor 1
" P004000368100000 Water Temperature Alarm Switch 1
14 |P015000110180000 |Cylinder bolts M10x1.25x261 2
15 |PJO0000906020400 Copper Washer 10x18x2 4
16 |P002000333000000 |Spark Plug NGK DR8EA 1
17 |P015000110120000 |Cylinder bolts M10x1.25x230 2
18 |BGB5787-M6x12 Hexagon Flange Bolts M6x12 1
19 |PJO0000906010100 Aluminum Washer 6x12x1.5 1




INTAKE ASSEMBLY

No. Part Number Part Name QTY
1 P004C001241A0000 |Intake-Tube Assy 1
2 PJO0000906001200 Washer 8x16x1.5 2
3 BGB70-M8x50 Hexagon socket h@ad cap screws M8x50 2
4 PJO0000907300800 Hose Clamp Assy 50~270 2
5 P007C00124010000 |Intake-Tube Joint 1
6 |P004E00164000000 |Throttle Body Assy (D46-5) 1
7 P010000391500000 Temperature/Pressure Sensor 1
8 P010000167010000 Press Plate,Temp 1
9 BGB818-M4x8 Cross recessed Pan head screws M4x8 1
10 |BGB70-M6x20 Hexagon Socket Head Cap Screws M6x20 2
11 P004C00164300000 Permanent Seat II ,Fuel Injector 1
12 |P004C00165300000 |Fuel Injector (28160355) 1
13 |P010000391300000 Water Temperature Sensor 1
14 |PJ00000912015100 O-Ring 44x2 1




VALVE

"

No. Part Number Part Name QTY
1 P002000147110000 Intake Valve 1
2 P002000147210000 Exhaust Valve 1
3 P002000147020000 Valve Spring Seat 2
4 P002000147040000 Spring,Valve,Outer 2
5 P002000147030000 Spring,Valve Inner 2
6 P002000147050000 |Valve Stem Seal 2
7 P002000147070000 Retainer,Valve Spring 2
8 P002000147130000 Valve Lock Keeper 4
9 P0040001441A0000 |Valve Rocker 2
10 |P002000144030000 [Valve Rockershaft 2
11 |PJ0O0000912010700 O-Ring 9x2 2




CYLINDER

No. Part Number Part Name QTY
1 P0040001207A0000 Gasket,Cylinder Head 1
2 |PJO0000908020600 Pin,Dowel 14x16 2
3 BGB5787-M6x12 Hexagon Flange Bolts M6x12 1
4 [PJO0O000906010100 Aluminum Washer 6x12x1.5 1
5 P002000145080000 Gasket,Tensioner 1
6 P004000120090000 Gasket,Cylinder Base 1
7 |PJO0000908020600 Pin,Dowel 14x16 2
8 |P0040001211A0000 |Cylinder Body Assy 1
9 BGB70-M6x25 Hexagon Socket Head Cap Screws M6x25 4
10 |P004000145300000 Tensioner Assy. 1
11 |P004000110070000 |Pipe Clamp II 1
12 [PJO0000912017400 O-Ring 90x3 1




CAMSHAFT CHAIN

No. Part Number Part Name QTY
1 P004000141000000 Camshaft Assembly 1
2 P0040001451B0000  [Timing Chain Tensioner Guide 1
3 BGB9074.14-M6x16 Hexagon Head Bolt And Plain Washer Asse| 2
4 P004000143020000 Timing Chain M7-6.35-124 1
5 P0040001452B0000  [Timing Chain Guide 1
6 BGB276-6004Z Bearing 60042 1




CRANKSHAFT PISTON

24

23

17

19

No. Part Number Part Name QTY
1 |P004000132000000 |Crankshaft Assy 1
2 P004000133220000 Driving Gear,Balance Shaft 1
3 P004000133230000 Locating Plate,Balance Gear,Outer 1
4 P004000133250000 Buffer Spring,Balance Gear 8
5 P004000133260000 Spacer Pin,BaIan@e Gear 4
6 BGB894.1-35 Circlip For Shaft 35 1
7 |PJO0000906000700 Washer 10x32x5 1
8 BGB5783-M10x1.25x4(Hexagon Head Bolts M10x1.25x40 1
9 |PJ0O0000912012000 O-Ring 16x3 1
10 |BGB276-6307 Bearing 6307 1
11 |P004000131010000 |Piston 1
12 |P0040001311A0000 |Piston Ring Set 1
13 |P004000131020000  |Piston Pin 1
14 |P002000131070000 |Circlip,Piston Pin 2
15 |P004000110230000 |Bushing,Sealing Ring 1
16 |P003000110240000 |Sealing Ring 2
17 |P0040001331A0000 |Balance Shaft Assy 1
18 |P0040001332A0000 Balance Driven Gear Assy 1
19 |BGB1096-B5x12.4 Key B5x12 1
20 [PJO0000904021000 Hexagon Nut M18x1 1
21 [PJOO000906030400 Tab Washer A 1
22 |BGB276-6305 Bearing 6305 1
23 |BGB276-6304 Bearing 6304 1
24  [PJO0000911012100 Oil Seal 20x30x7 1
25 [P004000130010000 [Key 1




CRANKCASE

No. Part Number Part Name QTY
1 P0040001110A0001 Right Crankcase Assy 1
2 |PJ00000908020500  |Pin,Dowel 9x12x16 2
3 BGB5787-M6 X 30 Hexagon Flange Bolts M6x30 19
4 {P0040001120A0001 Left Crankcase Assy 1
5 BGB5787-M6 X 40 Hexagon Flange Bolts M6x40 4
6  |BGB5787-M6 X85 Hexagon flange bolts M6x85 1
7 BGB70-M8 X 40 Hexagon Socket Head Cap Screws M8x40 3
8 PJ00000906010700 Aluminum Washer 14x20x1.5 1
9 PJ00000904050400 Hexagon Flange Screw Plug M14x1.5x16 1
10 |P007000156500100  [Qil Dipstck 1
11 |PJ00000912012400  [O-Ring 18x3.5 1
12 |P004000110130000 Press Plate,Main Shaft Bearing 1
13  |BGB5787-M6X 16 Hexagon Flange Bolts M6x16 2
14 |P004000113210000 |Wet Clutch Case Cover 1
15 [P004000113220000 |Gasket,Wet Clutch Cover 1
16 |BGB276-16010 Bearing 16010 1
17 |PJ00000911012200  |Oil Seal 35x65x%P 1
18 |[BGB893-80 Circlip For Hole 80 1
19 |P004000171660000 |Bracket,Cvt Vent-Pipe 1
20 |BGB9074. 14-M6X 16 |Hexagon Head Bolt And Plain Washer Asse| 4
21 |PJ00000908020300 Pin,Dowel 10x16 4
22 |P004000113310000 |Shield Bracket,Clutch 1
23 [BGB5789-M6 X 32 Hexagon Flange Bolts M6x32 2
24 [BGB5789-M6 X 40 Hexagon Flange Bolts M6x40 2
25 |BGB276-620127 Bearing 620127 1
26 [PJ0O0000911011200 |Oil Seal 12x32x6 1
27 |P004000110320000  |[Press Plate,Bracket Oil Seal 1
28 [BGB5787-M6X 12 Hexagon Flange Bolts M6x12 1




CRANKCASE

No. Part Number Part Name QTY
29 BGB5787-M10 X 1. 25 X[Hexagon Flange Bolts M10x1.25x16 1
P0040003718A0000 |Gear Switch 1
30 (PJ00000906020300 |Copper Washer 10x16x1 1
1 P012000365500000  |Sensor,Gear Shift Indicator 1
’ P004000365500000 Sensor,Gear Shift Indicator 1
32 [PJ00000912013800  |O-Ring 29.6x2.4 1




CRANKCASE COVER 1

No. Part Number Part Name QTY
1 P004000114010000 Stator Case Cover 1
2 P004000114020000 Gasket, Stator Case Cover 1
3 P003000115030000  [Damper 1
4 P003000115040000 Drain Plug,Clutch Cover 1
5 PJ00000908020300 Pin,Dowel 10x16 2
6 BGB5787-M6x30 Hexagon Flang@BoIts M6x30 9
7 BGB93-6 Spring Washer 6 7
8 BGB5787-M6x40 Hexagon Flange Bolts M6x40 4
9 P004000110040000  [Stator Wire Guard Plate 1
10 |BGB5787-M6x12 Hexagon Flange Bolts M6x12 2
11 |BGB276-60/28 Bearing 60/28 1
12 |PJ0O0000911011300 Oil Seal 28x52x8.5 1
13 |P002000931170000 |Press Plate,Oil Seal 1
14 [BGB819.1-M5x12 Cross Recessed Countersunk Head Screw N 2
15 |P003000110020000 Small Peep Hole Cover 1
16 |PJ00000912011400 0-Ring 13.4x2.35 1
17 |P0040001151A0000 Cover,Clutch,Inner 1
18 |P004000115110000 |Seal,Clutch Inner Cover I 1
19 |P004000115120000 |Seal,Clutch Inner Cover I 1
20 [BGB5789-M6x32 Hexagon Flange Bolts M6x32 7
21 |P0040001152A0000 Cover,Clutch,Outer 1
22 [P004000115230000  (Seal,Clutch Cover 1
23 [BGB5787-M6x25 Hexagon Flange Bolts M6x25 12
24 [BGB5789-M6x16 Hexagon Flange Bolts M6x16 2
25 |BGB5789-M6x50 Hexagon Flange Bolts M6x50 2




TRANSMISSION

No. Part Number Part Name QTY

P004000222010000 |Transmission Main Shaft 1
! P004000222010200  |Transmission Main Shaft 1
2 BGB276-6006 Bearing 6006 2
3 P003000211060000 Secondary Cvt Bushing 1
4 PJ00000912013500 O-Ring 26.1x2.4 1
5 PJ00000911011400 Oil Seal 42x55x8 1
6 BGB276-6203 Bearing 6203 1
7 BGB276-6202 Bearing 6202 1
8 P004000223040000 |Tooth Shaped Chains For R Gear 1

P004000222600100  |Transmision Countershaft Assy 1
° P004000222600200 |Transmision Countershaft Assy 1
10 |BGB276-6203DLA8 Bearing 6203Dla8 1
11 BGB276-6303 Bearing 6303 1
12 P004000222800000 X Driveshaft Assy 1




MIDDLE DRIVE GEAR

No. Part Number Part Name QTY
1 P004000112110000  |X Shaft Bearing Block 1
2 BGB276-6305 Bearing 6305 1
3 P003000931160000 Press Plate,X Shaft Bearing Block 2
4 [BGB819. 2-M8X 25 Cross Recessed Countersunk Head Screw 4
5 BGB5787-M8 X 30 Hexagon Flange Bolts M8x30 4
6 |PJ00000906002500 |Spacer 26x38x0.14 2
7 PJ00000904021400 Hexagon Flange Nut M22x1 1
8 P004000224010000 Driving Bevel Gear 1
9 P004000224020000 Driven Bevel Gear 1
10 |BGB276-63/22 Bearing 63/22 1
11 |P004000111120000 External Thread Nut M60x1.5 1
12 [BGB276-6207 Bearing 6207 1
13 |PJ00000911011600  [Oil Seal 30x46x8 1
14 |PJ00000255000100  [U-Joint Rssy 1
15 |P004D00224110022  |Yoke A(@22) 1
16 [P010000224120022  |Yoke B( 22) 1
17 |PJ00000912017300 |O-Ring 88x2.8 1
18 |BGB9074. 14-M8 X 30 [Hexagon Head Bolt And Plain Washer Asse 4
19 [P004000111110000 |Y Shaft Bearing Block 1

P004000111140100  |Spacer 0.1,Bevel Gear
20 P004000111140300  |Spacer 0.3,Bevel Gear )

P004000111140500  |Spacer 0.5,Bevel Gear

P004000111140600  |Spacer 0.6,Bevel Gear
21 [P004000224040000 |Y Driveshaft 1
22 |BGB276-6205 Bearing 6205 1
23 [P004D002243A0000 Coupling, Rear Drive 1
24 |PJ00000906001400  |Washer 14.5x32x5 1
25 |BGB6187.2-M14 Self-Locking Nut M14x1.5 1




MIDDLE DRIVE GEAR

14

16
./)K/ \‘

No. Part Number Part Name QTY
26 |P003000111130000 External Thread Nut M55 1
27 |PJ00000911012300 Oil Seal 44x60x7 1
28 |PJ00000906003200 Washer 16.5x28x4 1
29 |BGB6187. 2-M16 Self-Locking Nut M16k1.5 1
30 |P004D002241A0022 Universal Bint Assy( 22) 1
31 [BGB960-22 Snap Ring 22 4




CLUTCH

No. Part Number Part Name QTY
1 P0040002114A0000  [Hub Assy,Clutch 1
2 P0040002111A0000 Assy,Wet Clutch 1
3 P0040002113A0000 |Clutch One Way Bearing Assy 1
4 PJO0000904021400 Hexagon Flange Nut M22x1 1
5 P0040002116A0000 Primary Disc Ass@ 1
6 BGB894.1-52 Circlip For Shaft 52 1
7 PJ00000906001700 Washer 19.2x35x3.2 1
8 PJO0000904020700 Hexagon Flange Nut M16x1 2
9 P004000213000000  [Cvt Belt 1
10 |P004000212000000 Secondary Sheave Assy 1




SHIFTCAM FORK

No. Part Number Part Name QTY
1 |P004D00232000000  [Drum,Shift 1
2 |P004000231010000  |Shifting Fork I 1
3 |P004000231020000  |Shifting Fork I 1
4 |P004000231310000  [Shift Rail 1
5 [P004000231070000 |Spring, R Gear 1
6 [P004000231050000  |Spring,Hl Gear 1
7 [P004000231060000  |Spring Seat,Shift®ail 1
8 |BGB894. 1-12 Circlip For Shaft 12 9
9 |P003000233150000  |Hollow Bolts M14x1.5x21 1
10 |PJ00000906020700 |Copper Washer 14x21x1 1

11 [P0040002321A0000 |Shift Mechanism Assy 1
- P0040002332A0000  [Fan Gear Shift Assy 1

P0120002332A0000  [Fan Gear Shift Assy 1
13 |PJ00000911011000  [Oil Seal 15x25x5 1
14 |P010000114210001  [Shiftshaft Cover 1
15 |P004000114220000 |Gasket,Shiftshaft Cover 1
16 |BGB5787-M6 X 20 Hexagon Flange Bolts M6x20 3
17 |BGB5787-M6X 30 Hexagon Flange Bolts M6x30 1
18 |PJ00000908020100  |Pin,Dowel 8x12 1
19 |P002000233020000  [Spring 24x1 1
20 [BGB308-9.5 Steel Ball 9.5 1




OIL PUMP

No. Part Number Part Name QTY
1 |P004000151100100  |Oil Pump Assy 1
2 |P004000151010100  |Gasket,Oil Pump 1
3 BGB5787-M6 X 40 Hexagon Flange Bolts M6x40 3
4 [P002000152030000  |Qil Filter Strainer 1
5 |P002000152040000  |Filter Spring 1
6 [PJ00000912014700  |O-Ring 36x3.5 1
7 P002000111070000 Blind Nut,Oil Drainage 1
8 P0040001535A0000 Qil Tube Welding Assy D 1
9  |P003000152000000  |(Qil Filter 1
10 |P003000152010000  [Filter Adapter 1
11 [P004000151160000  |Oil Pump Driven®procket 1
12 |BGB894.1-11 Circlip For Shaft 11 1
13 |P004000150030000  [Chain,Oil Pump 1
14 |P0040001532A0000  [Oil Tube Welding Assy A 1
15 |PJ00000906010300 Aluminum Washer 8x15x2 4
16 |P004000153010000  [Bolts For Oil Tube M8x25 2
17 |P0040001533A0000  [Oil Tube Welding Assy B 1
18 |P004000153030000  [Bolts For Oil Tube M14x1.5x28 2
19 |PJ00000906010900 Aluminum Washer 14x22x1.5 8
20 [P004000153040000  |Bolts For Oil Tube M14x1.5x50 1
21 [BGB5787-M6X 14 Hexagon Flange Bolts M6x14 2
22 |P0040001534A0000  [Oil Tube Welding Assy C 1
23 |P004000153020000 Bolts For Oil Tube M10x1.25x30 1
24 [PJ00000906010400 Aluminum Washer 10x16x1.2 2
25 [BGB5787-M6X 12 Hexagon Flange Bolts M6x12 1
26 |P0040001536A0000 Pressure Regulating Valve Assy,Engine Oil 1
27 [PJ00000912010800  |O-Ring 10x2.45 1
28 |P004000153650000 Press Plate,Pressure Regulating Valve 1




OIL PUMP

No. Part Number Part Name QTY
29 |P003000111050000 Qil Pipe Joint 1
30 P004000153071000 Rubber Qil Pipe 1000 1

P003G00153071830 Rubber QOil Pipe 1830 1
31 |PJ00000907300000 Hose Clamp Assy 12~@20 2




FAN

No. Part Number Part Name QTY
1 BGB5789-M6 X 20 Hexagon Flange Bolts M6x20 10
2 |P004000191030000 |Baseplate 1
3 |PJ00000906002900 |Washer 6x11x1.5 2
4 |PJ00000912016600  [O-Ring 64.4x3.1 1
5 P004000191040000 Fan Strongback 1
6 P004000244100000 Starting Driven Pulley 1
7 |P004000191020000  |Impeller 1
8  |P004000191010000  |Fan Cowl 1




STARTER

No. Part Number Part Name QTY

1 P004000245030000 Starter Idler Gear 1
2 P004000245040000 Idler Gear Shaft 1
3 P121618937000000 Needle Bearing Kbk121618 1
4 P0040002440A0000 |Starter Disk Gear Assy 1
5 PJO0000906001100 Washer 25x39x1 1
6 BGB5787-M6x30 Hexagon Flange Bolts M6x30 2

P004000312000000 Starter Motor Assy 1
’ P004D00312000000 |Starter Motor Assy 1




GENERATOR

No. Part Number Part Name QTY
P004000311200000 Generator Stator Assy 1
1 P007G00311200000 [Generator Stator Assy 1
P007G00311200200 [Generator Stator Assy 1
P004000311100000 Generator Rotor Assy 1
2 P004000311100100 Generator Rotor Assy 1
P004000311100200 Generator Rotor Assy 1
3 BGB9074.14-M6x30 Hexagon Head Bolt And Plain Washer Asse 3
4 BGB70-M5x12 Hexagon Socket Head Cap Screws M5x12 2
5 P004000243100000 One Way Bearil‘pg Starter 1
6 BGB93-8 Spring Washer 8 6
7 BGB70-M8x16 Hexagon SockePHead Cap Screws M8x16 6
8 BGB93-5 Spring Washer 5 2




WATER PUMP

No. Part Number Part Name QTY
1 P004000197000000 Water Pump Assy 1
2 BGB5787-M6x45 Hexagon Flange Bolts M6x45 1
3 BGB5787-M6x65 Hexagon Flange Bolts M6x65 1
4 BGB5787-M6x16 Hexagon Flange Bolts M6x16 1
5 |P004000190070000 |Water Pipe II 1
6 |PJ0O0000912013000 O-Ring 20.7x2.6 1
7  |P004000190080000 [Hose,Cylinder, Vater In 1
8 PJO0000907300300 Hose Clamp Assy 20~232 2
9 P004000190050000 Hose Joint,Cylinder,Water Out 1
10 |BGB5787-M6x20 Hexagon Flange Bolts M6x20 2
11 |PJ00000912014300 O-Ring 33.4x2.4 1
12 [P004000190060000 |WatePPipe I 1
13 |PJO0000907100300 Clip ( 10) 2
14  [P004000110070000 |Pipe Clamp I 1
15 [PJO0O000906010100 Aluminum Washer 6x12x1.5 1
16 |P004000190090000 Cover,Thermostat 1
17 |BGB5787-M6x20 Hexagon Flange Bolts M6x20 2
18 |P004000194110000 [Seal, Thermostat Cover 1
19 |PJO0000912014500 O-Ring 34.2x2.5 1
20 |BGB5787-M6x12 Hexagon Flange@BoIts M6x12 1
21 |BGB93-6 Spring Washer 6 1




GEAR SHIFT

No. Part Number Part Description QTY
1 |P301001234170000 |Cover,Shift Rod 1
2 |PJO0000905200500 Cross Plate Head Screw M6x16 1
3 |P112000234130000 |Gearshift Knob 1
4 |P304001234160000  [Shifting Operation 1
5 |P301001515010000 [Gearshift Decoration Cover 1
6 |PJ00000932050100 Dust-proof Pad B, Gearshift 1
7 |BGB896-12 Circlip M12 1
8 |P304001234750000 Locating Pin M10x13.3 1
9 |P304001234000000 |Gearshift Assy 1
10 (BGB16674-M10x1.25x25(Hexagon Flange Bolt M10x1.25x25 1
11 (BGB97.1-6 Plain washer 6 2
12 [PJ000002341A0600 |Gearshift Cable Assy 1
13 |P112000610700000 [Mounting Seat , Accelerator Pedal 1
14 |BGB70.1-M6x20 Hexagon Socket Cap Screw M6x20 4
15 |P112000610600000 |Accelerator Pedal 1
16 |PJ00000963000300  [Torsional Spring D 1
17 |BGB91-2x30 Cotter Pin 2x30 4
18 [P3040012332A0000 [Gearshift Arm Assy 1
19 ([P002000233020000 |Gearshift Spring 1
20 |BGB97.1-6 Plain washer 6 2
21 |BGB896-12 Circlip M12 1
22 |PJO00004325A0200  |Parking Brake Cable C 1
23 |PJO00006103A1600 |[Throttle Cable S 1
24 |BGB16674-M8x20 Hexagon Flange Bolt M8x20 2
25 |P309001433100000  |Footrest Park Assy 1
26 |BGB6187-M6 Hexagon Flange Locked Nut M6 3
27 |P309001433200000 ([Parking Pedal 1
28 |BGB16674-M6%16 Hexagon Flange Bolt M6x16 3
29 |PJO0000932000500 Park Dust-Proof Pad D 1




GEAR SHIFT

=
2—F
3_

4

23

No. Part Number Part Description QTY
30 [P311001373100000 |Microswitch 1
31 |BGB818-M4x8 Cross Recessed Plate Head Screw M4x8| 1
32 |PJ0O0000906050700  |Washer M15xM22x1.5 1
33 |PJ000004323A0300 |Parking Cable Assy D 1
34 |P115000444590000 |Qil Pipe Clip | 1
35 |P303001515080000 |Brake Pedal Mounting Seat 1
36 |BGB16674-M8x25 Hexagon Flange Bolt M8x25 3
37 |PJ00000933000900  [Torsional Spring J 1
38 |P3030014311A0000 |Brake Pedal 1
39 |P112000234220000 [Nylon Flanging Bushing 2
40 |BGB16674-M6x20 Hexagon Flange Bolt M6x20 1
41 |BGB896-5 Circlip M5 1




FRAME

No. Part Number Part Description QTY
1 [P304001002100000 |Engine Suspension | 2
2 |P304001002200000 |Engine Suspension Assy II 1
3 |PJO00000040A0100  |Engine Cushion B 4
4 [P116000001200000 [Engine Damping Pad 2
5 |P1160000030A0000 |[Shock-Absorbing Seat,Engine 2
6 |BGB16674-M8x20 Hexagon Flange Bolt M8x20 1
7 |BGB16674-M10x1.25x270(Hexagon Flange BoltM10x1.25x270 1
8 |BGB6187-M10x1.25 [Hexagon Flange NutM10x1.25 1
9 |P303001192020000 Bracket I,Water Tank 2
10 |P112000825050000  |[Front Bottom Protective Plate 1
11 |PJ00000924200100 Plastic Plug 60x40 4
12 (BGB16674-M6x16 Hexagon Flange Bolt M6x16 4
13 [P115000515240000 |[Cap Washer 4
14 |PJ00000924200200 Plastic Plug 60x40 6
15 [P312001517730000 [Fixing Brakcket 1
16 (BGB16674-M6x16 Hexagon Flange Bolt M6x16 2
17 (BGB6177.1-M6 Hexagon Flange Bolt M6 2
18 |P312001515510000 [Gear Shift Cable Fixed Plate 1
19 |BGB6177.1-M6 Hexagon Flange Nut M6 4
20 |P303001515540000 ([Seat Support Plate I 1
21 |BGB16674-M6%20 Hexagon Flange Bolt M6x20 2
22 |BGB6187-M8 Hexagon Flange Selftlock Nut M8 4
23 |BGB16674-M8x55 Hexagon Flange Bolt M8x55 4
24 |P304001515590000 |[Fixing Bracket,Seat Belt Latch 1
25 |BGB16674-M8x16 Hexagon Flange Bolt M8x16 8
26 |PJO0000931550000  [Spiral Cushion Gasket 4
27 |P304001511000000 |Frame Joint Parts 1
28 |BGB6177.1-M8 Hexagon Flange Nut M8 4
29 |BGB16674-M10x1.25x25| Hexagon Flange Bolt M10x1.25x25 8




FRAME

42 |P115000891000000 |Tool Kit

No. Part Number Part Description QTY
30 |P303001516040000 |Fuel Tank Heat Shield 1
31 |E003000100001200 |Engine Completed Assy 1
32 |PJO0000180200600  [Exhaust Pipe GasketM38xM45x5 1
33 |P303001515540000 [Seat Support Plate | 1
34 |PJO0000905200500  [Cross Large Plate Head Screw M6x16 2
35 |BGB6187-M10%1.25 [Hexagon Flange Locked Nut M10x1.25 4
36 |P115000002300000 [Engine Suspension Assy III 1
37 |[P115000002400000 |Engine Suspension Assy IV 1
1 38 |PJ00000931100400  [Rubber WasherM15x6 2
39 |P304001002300000 |Engine Suspension Assy IlI 1
40 [(BGB97.1-10 Plain washer M10 8
41 |BGB93-10 Spring Washer M10 8
1
1

43 |P116000891020000  |Adjusting Spanner, Shock Absorber




HOOD, GRILL AND DASH

No. Part Number Part Description QTY
1 |P303001823080000 |Dash Board Cover(Type A) 1
2 |P303001823010000 Dash Board 1
3 |P303001824120000 |Right Board I 1
4 |P303001824060000 Left Board | 1
5 |P303001824010000 [Front Fender 1
6 |P303001822070000 |Left Fender I,Front Cover 1
7 |P303001822100000 [Right Fender I,Front Cover 1

P30300182208000012 [Front Panel: White 1
P30300182208000022 (Front Panel: Black 1
P30300182208000033 [Front Panel: Red 1
P30300182208000040 |Front Panel: Orange 1
P30300182208000052 |Front Panel: Orange Yellow 1
P30300182208000064 |Front Panel: Dark Green(644#) 1

8 [P30300182208000070 (Front Panel: Blue 1
P30300182208000091 (Front Panel: Silver 1
P30300182208000092 [Front Panel: Green Camouflage 1
P30300182208000093 (Front Panel: Vista Camouflage 1
P30300182208000094 (Front Panel: G2 Maple Camouflage 1

1

1

9 |P303001822010000 |Headlight Mounting Plate 1
10 (P303001823030000  [Sundry Box Cover 1
11 [P115000895100000  (Locker,Sundry Box 1
12 [(PJO0000905200100  (Cross Large Plate Head Screw M5x16 2
13 [P1150008230A0000 (Plastic Hinges ,Sundry Box 2
14 |PJ00000902020000 ;?:Eftaﬁexagon PTain Head Screw 58
15 |PJO0000903500300 Nut Holder M6x2 40
16 |BGB845-ST4.8 1SS ST IPIE Fieadt 12pping 4
17 |P117000823090000 [Cup Cover 1




HOOD, GRILL AND DASH

No. Part Number Part Description QTY
P30300182209000012 |Cover of Front Panel: White 1
P30300182209000022 |Cover of Front Panel: Black 1
P30300182209000033 |Cover of Front Panel: Red 1
P30300182209000040 [Cover of Front Panel: Orange 1
P30300182209000052 [Cover of Front Panel: Orange Yellow 1
P30300182209000064 |Cover of Front Panel:Dark Green(64%#) 1
P30300182209000070 |Cover of Front Panel:Blue 1
P30300182209000091 |Cover of Front Panel: Silver 1
P30300182209000092 [ 277> & FTON FArEl AT TSTEEN 1
P30300182209000093 [Cover of Front Panel:Vista Camouflage 1
P30300182209000094 [ V> & TN PATEl B2 IAPIE 1

19 |P311001822110000 |Knob Switch 2

20 |PJ0O0000906050700  |Washer M15xM22x1.5 2

21 |PJ00000933500000  [Rubber Sleeve, Knob Switch 2

22 |BGB6177.1-M5 Hexagon Flange Nut M5 2

23 |PJO0000902250000  [Socket Hexagon Screw M6x12 2

24 |P309001093110000  |Front Left Reflector 1

25 |P309001093120000 |Front Right Reflector 1

26 |PJ00000964000000  |Cup Circlip 1
P30300182209000094 |Cover of Front Panel: G2 Maple Camouflage 1

19 |P311001822110000 |Knob Switch 2

20 |PJ0O0000906050700  |Washer M15xM22x1.5 2

21 |PJ00000933500000  [Rubber Sleeve, Knob Switch 2

22 |BGB6177.1-M5 Hexagon Flange Nut M5 2

23 |PJO0000902250000  [Socket Hexagon Screw M6x12 2

24 |P309001093110000  |Front Left Reflector 1




HOOD, GRILL AND DASH

No. Part Number Part Description QTY
25 |P309001093120000 |Front Right Reflector 1
26 |PJ0O0000964000000  |Cup Circlip 1




FLOOR PANELS, KICK PLATES, & CAB PANELS

2 P No. Part Number Part Description QTY

-\ 2 2622 1 |P303001824020000  |Left Footrest 1
27 22 2 |P112000824030000 [Middle Protective Plate,Footrest 1
3 |P303001824040000 [Right FootRest 1

4 [P303001824170000 |Right Board II 1

5 [P303001824050000 [Seat Lower Protective Platel 1

6 [P30300182423000023 [Seat Lower Protective Plate I 1

7 |P303001824160000 |Left Board II 1

8 |P303001828070000 |Rear Left Fender I 1

9 |P303001829060000 |Battery Cover 1

10 |P30300182910000023 |Adjustable View Plate 1

11 [P303001826020000 |Cover,Seat Sundry Box 1

12 |P303001828080000 |Rear Right Fender I 1

13 [P303001825040000 |Rear Fender I 1

14 [P303001825030000 |Rear Fender | 1

15 [PJO0000905200500  |Cross Plate Head Screw M6x16 33

16 [P301001515260000 |Air Filter Holder 1

17 |P301001824140000 |Primary Air Filter Net 1

18 [PJO0000903500300  |Nut Holder M6x2 42

19 [P311001822110000 |Knob Switch 4

20 |PJO0000906050700  |Washer M15xM22x1.5 4

21 |PJO0000933500000  [Rubber Sleeve, Knob Switch 4
22 [PJ00000902250100  [Socket Hexagon Screw M6x16 35

23 |BGB845-ST3.9x13 Z:gf;:ilesad Tapping Screw With Cross Recess 4

P303001515170000  |Decoration Plate , Side Fender (Front Left) 1

24 [P303001515170100  |Decoration Plate , Side Fender (Front Left) 1

P303001515170300  |Decoration Plate , Side Fender (Front Left) 1

P303001515180000 |Decoration Plate , Side Fender (Front Right) 1

25 [P303001515180100  |Decoration Plate , Side Fender (Front Right) 1

P303001515180300  |Decoration Plate , Side Fender (Front Right) 1




FLOOR PANELS, KICK PLATES, & CAB PANELS

QTY

— | -
—

— | =
ol O
18
=)=
|~
S| ol o
R
AR RS
Q| =] =
Al ~|~
| 8| &
c | ©| O
o |~ |
ol o
-S| S
oSS
Q1o | S
Sl
5|38
Z18|8
tlo|lo
SEIE
aRIR
| -
|
oo
ol|lw |~
Z | NN




REAR SUSPENSION

No. Part Number Part Description QTY
1 |P3030015545A0000 [Rear Right Lower Swing Arm 1
2 |P3030015535A0000 ([Rear Left Lower Swing Arm 1
3 |BGB16674-M10x1.25x78(Flange Hexagon Bolt M10x1.25x78 4
4 [PJ0O0000925000200 Turnup Liner For Rocker Arm M23xM28 16
5 |PJO0000929007300 Cylindrical Bush M10.3xM23x50 8
6 |BGB6187-M10x1.25 [Hexagon Flange Locked Nut M10x1.25 8
7 [P1120005574A0000 [TTCO0 ASSEMOTY REAT BATANCING 1
8 [PJO0000931400100 Cushion Pad M20x45 2
9 [P115000515900000 Mounting Cap,Cushion Rubber 2
10 |BGB16674-M8x16 Hexagon Flange Bolt M8x16 4
11 |P116000527500000 [Rod Assembly,Rear Balancing Lever 2
12 |BGB16674-M10x1.25x40| Hexagon Flange Bolt M10x1.25x40 2
13 |BGB6187-M10%1.25 [Hexagon Flange NutM10x1.25 2
14 |BGB16674-M10x1.25x40| Hexagon Flange Bolt M10x1.25x40 2
15 |BGB6187-M10x1.25 [Hexagon Flange NutM10x1.25 2
16 |PJO0000551000000 |Rear Air Bag Shock Q 2
17 |BGB16674-M6%16 Hexagon Flange Bolt M6x16 4
18 |BGB16674-M12x1.25x55|Hexagon Flange Bolt M10x1.25x55 2
19 |BGB6187-M12x1.25 [Hexagon Flange Nut M12x1.25 2
20 |BGB16674-M12x1.25x55|Hexagon Flange Bolt M10x1.25x55 2
21 [(BGB6187-M12x1.25 |Hexagon Flange Nut M12x1.25 2
22 |P3030015540A0000 |Rear Right Upper Swing Arm 1
23 [P3030015530A0000 |Rear Left Upper Swing Arm 1
24 |BGB16674-M10x1.25x78|Flange Hexagon Bolt M10x1.25x78 4

P311001515640000 [Swing Arm Shield | 1

25 |P311001515640100 |Swing Arm Shield |

P311001515640300 |Swing Arm Shield |
2 P311001515650000  [Swing Arm Shield II 1
P311001515650100  [Swing Arm Shield II




REAR SUSPENSION

>
_@ <t |||

=
> >

—
X 21 31 2 3
Lo O || | <
N AmAm

-
X E|l=|lE| =
N S| =<
- AgAg
= o|£| 2 £
c
= =l 3=
=5 WSWM
< | m wlP| 5|95
HEIREIEEE R
s|ln|s|g|2|23]8lS
1% S| < o|ld|l=2|>
2 alol3[Z|D] =2
5 L|8|3 b= =
gl<ls|Z|=|E|2|5|2
Dggm,.wLRLR
c|E|1E|1S|18| 5| 5| 5|5
S|zl s|8|la|lo|la|a
o|ln|IT|ln|loa|xx|lxe|lx|x

o

A
X ololol|o

o
FEE=I RS Slala|als
FERCEIR SAR=1E=1R=3R=]
Qo I~AE=2E=3R=2K=!
clm| X I<sEE=2E=2R=2EK=}
59|y SIn|ln|lo|S
ol s J|o|Sf|@| S
HEHBEEIEIELE
ClalI |18 a|a|a|o
Ss|lo|lo|lw|lalo|lolo|o
ololelo|lolglalala
Sl |ln|lo|o|olo|®
dlalplelglglgle
™| o S|lo|lolo|e
ol |a|ja|a|a|a
clo|~|lo|lo|loldla|m
ZlN|N|R[S ]| B ||| »




FRONT SUSPENSION

No. Part Number Part Description QTY
1 |P3030015235A0000 |Front Left Lower Swing Arm 1
2 |P3030015245A0000 [Front Right Lower Swing Arm 1
3 |BGB16674-M10x1.25x78[Flange Hexagon Bolt M10x1.25x78 4
4 |PJ00000929007300 Cylindrical Bush M10.3xM23x50 4
5 |PJ00000925000200 L”zrgimg‘er For Rocker Arm 8
6 [BGB6187-M10%1.25 [Hexagon Flange Locked Nut M10x1.25 | 10
7 |P311001515640000 [Swing Arm Shield | 1

P311001515650000 [Swing Arm Shield II 1
9 |[BGB16674-M6%16 Hexagon Flange Bolt M6x16 4

10 |PJOO0005250A0400 (Ball Pin E, Steering Knuckle Arm 4
11 |P303001523500000 [Front Left Lower Swing Arm Assy 1
12 |P303001523000000 |Front Left Upper Swing Arm Assy 1
13 |P303001524500000 |Front Right Lower Swing Arm Assy 1
14 |P303001524000000 |Front Right Upper Swing Arm Assy 1
15 |P3030015230A0000 |Front Left Upper Rocker Arm 1
16 |P3030015240A0000 |Front Right Upper Rocker Arm 1
17 |BGB16674-M10x1.25x230 Hexagon Flange Bolt M10x1.25x230 2
18 |PJO0000952000000  [Turnup BushM15.5xM19 4
19 |PJ00000929003000  [Columniform BushM10.2xM15x211 2
20 [PJO0000521000000  |Front Shock Absorber Q 2
21 [BGB16674-M10x1.25x55|Hexagon Flange Bolt M10x1.25x55 2
22 |BGB16674-M10x1.25x55|Hexagon Flange Bolt M10x1.25x55 2




STEERING COMPONENTS

No. Part Number Part Description QTY
1 |P311001611000000 |Steering Wheel Assy 1
2 |P311001611200000 |Fixed Cap, Steering Wheel 1
3 |BGB70.1-M5x20 Hexagon Socket Cap Screw M5x20 6
4 |P311001346110000 |Insulation Spacer For Horn 1 1
5 [P311001611400000 [Horn Switch 1
6 [P311001823050000  (Steering Column Cover I 1
7 |P112D00641000000 [Steering Gear Assy 1
8 |BGB276-6003-2RZ Deep Groove Ball Bearing 6003-2Rz 1
9 |P311001612200000 [Adjustable Steering Wheel Swivel 1
10 [BGB276-6805 Deep Groove Ball Bearing 6805 1
11 (P311001372000000 Ignition Switch Assy. 1
12 |P311001346130000 |Ground Lead For Horn 1
13 |P311001612300000 |Gas Spring 1
14 |PJ00000929710100 Grooved Pin M8x34 1
15 |BGB896-5 Circlip M5 2
16 |P311001612100000 |Adjustable Steering Wheel Base 1
17 |BGB16674-M10x1.25x16|Hexagon Flange Bolt M10x1.25x16 3
18 |PJO0000902160000 Inner Hexagon Cone Bolt M6xM10x2.5x30.5 2
19 |BGB6187-M6 Hexagon Flange Locked Nut M6 2
20 [PJ00000929710200 Grooved Pin M8x45 1
21 |P312001823070000 |Steering Column Cover III 1
22 |P312001823060000 |Steering Column Cover II 1
23 [PJ00000902250000 Socket Hexagon Screw M6x12 2
24 |BGBB845-ST3.9x25-BA |Cross Small Plate Head Tapping Screw ST3.9x13| 3
25 |P303001621300000 |Direction Driveshaft Assy 1
26 |BGB16674-M8x30 Hexagon Flange Bolt M8x30 1
27 |P115N00642100100 |Steering Gear Ball Joint 2
28 [BGB9459-M12x1.25-BA |Hexagon Nut M12 2
29 [BGB91-2x30 Cotter Pin 2x30 2
30 |PJ00000903480200 Hexagon Flange Bolt & Spring Washer & Plain 4

\Washer M10x35




STEERING COMPONENTS

No. Part Number Part Description QTY
31 [PJOO000906000700  |Washer 10x32x5 3
32 |BGB93-10 Spring Washer M10 3
33 |BGB93-8 Spring Washer 8 1
34 [(BGB97.1-8 Plain washer 8 1
35 |P311001346120000 |Insulation Spacer For Horn 2 1
36 |P311001611300000 |Adapter Sleeve, Steering Wheel 1
37 |P311001346150000 |Connection Strap For Horn 1
38 |P311001346170000 |Horn Spring 1
39 [(BGB818-M4x8 Cross Recessed Plate Head Screw M4x8| 1
40 [BGB6187-M12x1.25 |Hexagon Flange Lock Nut M12x1.25 1
41 [(BGB894.1-d0=17 Circlip D0=17 1
42 [PJ00000907100700  |Elastic Hoop H 2
43 |P115000641060000 |Clamp 2
44 |P115000641030000 [Rubber Boot | 2
45 |BGB6170-M14x1.25 [Hexagon Nut M14x1.25 2
46 |P115000642000000 Ball Joint Assy 2




SEAT

No. Part Number Part Description QTY
1 |P112000711100000 |Seat Cushionl 1
2 |PJO0000933400000 Rubber Socket, Seat Latch 2
3 |P112000712100000 Backrest 1
4 |PJO0000905200700 |Cross Large Plate Head Screw M6x25 8
5 |P312001751200000 |Lock Catch I, Safety Belt 2
6 |BGB6187-M10x1.25 [Hexagon Flange NutM10x1.25 2
7 |PJ00000902100500 Hexagon Flange Step Bolt M10x1.25x20-M14x5 [ 4
8 |BGB16674-M10x1.25x20(Hexagon Flange Bolt M10x1.25%20 2
9 |BGB6187-M10%1.25 [Hexagon Flange NutM10x1.25 4
10 |BGB16674-M10x1.25x20|Hexagon Flange Bolt M10x1.25%20 2
11 |P115N00751100100 |Safety Belt 2




FRONT AXLE

No. Part Number Part Description QTY
1 |PJ00000411220200 Front Hub Assy(F105) 2
2 |PJO0000411211100 Front Tire(Wanda AT26x9-12) 2
3 [P1150004113A0000 (Valve Core 2
4 |PJO0000903450000 Cap Nut M10x1.25 8
5 |PJO0000410040500 Wheep Cap E 2
6 |PJO0000261000200 Front Left Axle Shaft Component C 1
7 |BGB276-6006-2RS Deep Groove Ball Bearing 6003-2Rz 4
8 |[BGB9459-M24x1.5 |Nut M24x1.5 2
9 |P115000461100000 [Mounting Bracket, Front Hub 2
10 [PJ00000902200000 Inner Hexagon Cone Step Bolt With Pan M8 8
11 [P115000411230000 [Valve Core Cap 2
12 |P115000527200000  [Front Right Knuckle Assy. 1
13 [P115000527100000  [Front Left Knuckle Assy. 1
14 |PJ00000260020500  [Rubber Dust-Cover F 2
15 |P115000521120000 [Front Bushing 2
16 |PJ00000265000000 Rubber Dust-cover Clamp A 4
17 |BGB91-3.2x50 Cotter Pin 3.2x50 2
18 |PJ00000262000100 Front Right Axle Shaft Component B 1
19 |PJ00000265000100 Rubber Dust-cover Clamp B 4
20 |P115000911180000 Inner Oil Seal M38xM55x8 2
21 |P115000911190000 [Outer Oil Seal M38xM55x7 2
22 |PJ00000260020100 Rubber Dust-Cover B 2




REAR AXLE

No. Part Number Part Description QTY
1 |PJ00000411620200 Rear Hub Assy(R105) 2
2 |PJO0000411611100 Rear Tire(Wanda AT26x10-120) 2
3 |P1150004113A0000 [Valve Core 2
4 |PJO0000903450000 Cap Nut M10x1.25 8
5 |PJO0000410040500 Wheep Cap E 2
6 |BGB9459-M24x1.5-C [Nut M24x1.5 2
7 |BGB91-3.2x50 Cotter Pin 3.2x50 2
8 |P115000462100000 |Mounting Bracket ,Rear Hub 2
9 |PJO0000902200000 Inner Hexagon Cone Step Bolt With Pan M8 8
10 |P115000911210000 |Outer Oil Seal M42xM62x7 2
11 |BGB276-6206RS Deep Groove Ball Bearing 6206Rs 4
12 [P115000557040000 Inside Spacer Bush,Rear Knuckle Bearing 2
13 |PJ00000260020500 Rubber Dust-Cover F 2
14 |P115N00557020000 [Axle Sleeve Liner 4
15 |P115N00557010000 (Dust P. Cover 8
16 (P115000411230000 [Valve Core Cap 2
17 |[P115000521070000 [Nozzle,Knuckle 4
18 |P115000911200000 Inner Oil Seal M38xM62x8 2
19 [P115N00557100000 [Rear Knuckle Assy (L) 1
20 |P115N00557200000 |Rear Knuckle Assy (R) 1
21 |PJ00000260020200  [Rubber Dust-Cover E 2
22 (PJ00000263000100 Rear Leftt Shaft Component B 1
23 [PJ00000264000100 Rear Right Axle Shaft Component B 1
24 (PJ00000265000000 Rubber Dust-cover Clamp A 4
25 |PJ00000265000100  |Rubber Dust-cover Clamp B 4




METER

No. Part Number Part Description QTY
1 |P309001361000000 Meter Assy 1
2 |BGB6177.1-M6 Hexagon Flange Bolt M6 3
3 |BGB96.1-6 Plain washer 6 3
4 |BGB93-6 Spring Washer 6 3




COLLING SYSTEM

No. Part Number Part Description QTY
1 |BGB16674-M6x16 Hexagon Flange Bolt M6x16 13
2 |P115000155140000 [Rubber Block 4
3 |PJOO000907300000 Locking Hoop A 4
4 |PJO0000907300300 Locking Hoop D 10
5 [P115000444590000 (Oil Pipe Clip I 2
6 [P303001155040000 ([High Pressure Rubber Fuel Pipel 2
7 |P112000825270000 [Radiator Cover 1
8 |P303001155130000 |Metal Oil Pipe I 2
9 |P115000193100000 [Cover, Secondary Water Tank 1
10 |P303001190030000 |Water Inlet Pipell 1
11 |P112000190120000 |Metal Water Pipel 1
12 |P304001190010000 |Inlet Pipe I 1
13 |P303001190050000  |Outlet Pipe II 1
14 |P112000190210000 |Metal Water Pipe II 1
15 |P112000190040000 |Outlet Pipe I 1
16 |P115000193220000 |Outlet Pipe, Second Water Tank 1
17 [P117000193210000 |Second Water Tank 1
18 [P303001192000000 |(Radiator Assy 1
19 [PJO0000907100400  [Elastic Hoop E 3
20 |P116000165770000 [Rubber Pipe(with Spring) M5xM9x540-30 1
21 |P115000190170000 M - Clip 2
22 |P115000190230000 |Water Pipe Clip V 4
23 [P301001192700000 |Water Inlet 1
24 |P303001190180000 |Inlet Pipe III 1
25 |P117000193000000 |Second Water Tank Assy 1
26 |BGB97.1-6 Plain washer 6 2
27 [P115000365400000 |Temperature Sensor 1
28 |P3030011924A0000 |Cooler Fan 1
29 |P3030011926A0000 |Water Tank 1
30 |P3030011552A0000 |Oil Cooler 1




EXHAUST SYSTEM

A

-~

No. Part Number Part Description QTY
1 |PJ00000961000000  [Tension Spring A 4
2 |PJO00000060A0000 [Damping Gasket , Muffler 4
3 [Pi00000920301000 | TP IS P! FOCKET AT 4
4 [P115000180070000 |Heat Insulation Gasket 5
5 [BGB16674-M6%30 Hexagon Flange Bolt M6x30 6
6 |BGB6177.1-M8 Hexagon Flange Nut M8 1
7 |P115000180050000 [Cushinon Pad,Exhaust Pipe 1
8 |P115000516460000 [Mounting Support 1
9 |BGB16674-M8x45 Hexagon Flange Bolt M8x45 1
10 [(BGB818-M6x10-B Screw M6x10 4
11 |BGB96.1-6 Plain washer 6 4
12 [BGB93-6-B Spring Washer 6 4
13 [PJO0000180500100 Semi-Ellipsoidal Gasket M42 1
14 |P3040011810A0000 |Muffler Tube 1
15 [BGB70.1-M6%20 Hexagon Socket Cap Screw M6x20 3
16 |P1150001830A0000 |Flame Screen 1
17 |P115000180040000 |Tail Pipe Cap 1
18 |P3040011821A0000 |Exhaust Pipe I 1
19 |P309001180020000 |Spring, Exhaust Pipe 1
20 |PJ00000931550100  |Cushion Pad B 1
21 |[BGB6170-M8-BA Hexagon Nut M8 2
22 |BGB93-8 Spring Washer 8 2
23 |P311001182020000  |Exhaust Pipe Shield li 1
24 [P116000391600000 [Oxygen Sensor 1
25 |P304001181000000 |Muffler Assy 1
26 |P304001182100000  |Exhaust Pipe I 1
27 |P304001182010000 |Exhaust Pipe Cover I 1
28 |BGB93-8 Spring Washer 8 2
29 |P115000180120000 [Heat Insulation Gasket 1




BUMPER

No. Part Number Part Description QTY
1 |P303003513000000 |Front Bumper 1
2 |P303003821010000 (Protection Cover of Front Bumper 1
3 |P311001354000000 (Front Left Turning Light 1
4 |P311001354250000 |Front Right Turning Light 1
5 |P303001515290300 Logo Plate(Blank) 1
6 |BGB9074.3-M4x12  [Cross Recess Pan Head Screw M4x12 6
7 |PJ00000905200500  [Cross Plate Head Screw M6x16 2
8 |BGB889.1-M4-D Hexagon Flange Lock Nut M4 6
9 |PJO0000902250100 Socket Hexagon Screw M6x16 2
10 (PJO0000903500300 Nut Holder M6x2 2
11 [BGB16674-M10x1.25x20|Hexagon Flange Bolt M10x1.25x20 4
12 |BGB845-5T3.9x13 Plate Head Tapping Screw With Cross Recess 6

St3.9x13




ROOL OVER PROTECTION BARS

No. Part Number Part Description QTY
1 |P112000517500000 Roof Rod V 1
2 |BGB16674-M6%25 Hexagon Flange Bolt M6x25 2
3 [PJ00000902050200  [Socket Hexagon Bolt M8x38 2
4 [P115000515860000 |Curved Washer 4
5 |PJO0000929750000 Swivel Nut M8 2
6 |PJO0000903460000 Nut M6x14 2
7 |BGB16674-M10x1.25x20(Hexagon Flange Bolt M10x1.25%20 8
8 |P303001517400000 Roof Rod IV 1
9 [P303001517300000 (Roof Rod III 1
10 |P303001517200000 |Roof Rod II 1
11 |P303001517100000 [Roof Rod I 1
12 [BGB70.1-M10x1.25x25 || 000 S0cker ead BN 4
13 |BGB923-M10x1.25 |Nut M10x1.25 4
14 |BGB93-10 Spring Washer M10 4
15 |PJ00000932200200  [Roof Rod Protection Cover C 4




FRONT HEADLIGHTS

No. Part Number Part Description QTY
1 |P312002351300000 |Front Headlight Assy (R) 1
2 |P312002351100000 |Front Headlight Assy (L) 1
3 |PJO0000905200400  [Cross Large Plate Head Screw M6x12 10
4 |PJO0000384110000 Headlight Bulb Hs1;12V;35W/35W 2




TAIL LIGHTS

——— — —

No. Part Number Part Description QTY
1 [P312001353750000 [Rear Position Light Assy. (R) 1
2 |P312001353500000 |Rear Position Light Assy. (L) 1
3 |BGB845-ST3.9x13 PTate Head Tapping SCrew VVIth Cross 6

Porace St2 Ox12




CARGO BOX, BRACKET & LATCH

No. Part Number Part Description QTY
1 |BGB16674-M6x16 Hexagon Flange Bolt M6x16 6
2 |PJO00007292A0500 [Cargo Bed Door Cable F 2
3 [PJO0000905200600  [Cross Large Plate Head Screw M6x20 8
4 |PJO0000902180100 Bolt M6x20, Bed Cable 2
5 |P112000727000000 [Hydraulic Lifter Assy 1
6 |PJO0000931100300 Flat Rubber Washer M13x10 4
7 |PJO0000961000700  [Tension Spring M2xM14x40 2
8 [P112000515900000 |Mounting Cap,Cushion Rubber 4
9 |PJO0000931400000 Cushion Pad M14x29 4
10 |PJO0000933050000 |Handle Rubber Sleeve 2
11 [P303001515890000 |Cargo Anti-Roll Lever 1
12 (PJO0000908050100 R Type Pin B 2
13 |P303001518100000 |Bed Baseplate 1
14 |P312001515870000 |Cargo Bed Pivot 2
15 [PJ00000924500700 Plastic Lever Liner M12xM18 4
16 |BGB93-6 Spring Washer 6 2
17 |P303001518200000 [Bed Door 1
18 [P117000895300000 (Bed Door Locks 2
19 |BGB6187-M6 Hexagon Flange Locked Nut M6 2
20 |PJ00000902180000  |Bolt M6x12,Bed Cable 2
21 |BGB16674-M8x12 Hexagon Flange Bolt M8x12 2
22 |P117000515920000 [Hinge Plate,Bed 2
23 |P112000727100000  |Hyraulic Lisfter 1
24 |PJ00000929700500  |Step Cotter Pin M12x47 2




CARGO BOX

No.

Part Number

Part Description

QTY

PJ00000903500300

Nut Holder M6x2

36

PJ00000905200500

Cross Large Plate Head Screw M6x16

14

BGB16674-M8x20

Hexagon Flange Bolt M8x20

13

PJ00000902250100

Socket Hexagon Screw M6x16

P303001515480000

Front Bed Guardrail

ola|l~|lw|IN]|F

P303001828060000

Rear Fender II(R)

P30300182702000012

Right Board of Bed: White

P30300182702000022

Right Board of Bed: Black

P30300182702000033

Right Board of Bed: Red

P30300182702000040

Right Board of Bed: Orange

P30300182702000052

Right Board of Bed: Orange Yellow

P30300182702000064

Right Board of Bed:Dark Green(64#)

P30300182702000070

Right Board of Bed: Blue

P30300182702000091

Right Board of Bed:Silver

P30300182702000092

nght Board of Bed: Army Green
Camaouflane

P30300182702000093

Right Board of Bed:Vista Camouflage

P30300182702000094

Right Board of Bed: G2 Maple Camouflage

P30300182705000023

Plastic Cargo Box

P303001827030000

Cargo Bed Front Board

10

P30300182701000012

Left Board of Bed: White

P30300182701000022

Left Board of Bed: Black

P30300182701000033

Left Board of Bed:Red

P30300182701000040

Left Board of Bed:Orange

P30300182701000052

Left Board of Bed:Orange Yellow

P30300182701000064

Left Board of Bed:Dark Green(64#)

P30300182701000070

Left Board of Bed:Blue

P30300182701000091

Left Board of Bed:Silver

P30300182701000092

Left Board of Bed:Army Green Camouflage




CARGO BOX

No. Part Number Part Description QTY
P30300182701000093 |Left Board of Bed:Vista Maple Camouflage

10 P30300182701000094 |Left Board of Bed:G2 Maple Camouflage

11 |P303001828050000 [Rear Fender II(L) 1
12 (PJO0000902300000 Hexagone Tapping Screws ST5.3x16 2
13 |P303001827090000 Inner Scaleboard, Cargo Door 1
14 |P303001515880000 [Rotating Liner Tube 1
15 [P303001515500000 |[Support Plate,Bed Door 1
16 |P303001895600000 Lock Pin,Bed Door 2
17 [P303001827040000 |Bed Door Panel 1
18 |P312001515940000  [Pressing Plate,Rotating Liner Tube 2
19 (BGB845-ST4.8x13 Tapping Screw ST4.8x13 4
20 [PI00000902530400 [0 RecessectPlate Head Screw Moxd2 2
21 |P303001515490000 |Side Bed Guardrail Assy 2
22 |PJ00000924500200  |Plastic Turnup Liner M10.5xM18 2
23 [BGB91-2x25 Cotter Pin 2x25 2
24 [(P102000348100000 |Rear Reflector 2
25 [PJO0000903470000 Tapping Screw ST4.2x13 4
26 [P117000895500000 |Door Switch Comb.,Cargo Bed 1
27 |P303001093130000 |Rear Reflective Stripe(L) 1
28 [P303001093140000 |Rear Reflective Stripe(R) 1
29 |BGB96.1-6 Plain washer 6 2




AIR INTAKE SYSTEM

No. Part Number Part Description QTY
1 |P304001172000000 Seconaary AT FITer ASSy 1
2 |PJO0000907100600 Elastic Hoop G 2
3 [P303001187010000 [EGR Tube 1
4 |P309001172210000 |Connecting Bush I,Clutch Air-Inlet Pipe 1
5 |P301001171020000 |Drainage Cap 2
6 [P112000515970000  [Air Filter Hoop 1
7 |BGB16674-M8x16 Hexagon Flange Bolt M8x16 2
8 |PJO0000907300600 Locking Hoop G 2
9 |BGB96.1-6 Plain washer 6 2
10 |P311001172110000 |Second Intake Pipe Conneting Sleeve 11 3
11 [PJO0000907300900 Locking Hoop J 4
12 [P304001171090000 |Primary Exhaust Pipe 1
13 [BGB6177.1-M6 Hexagon Flange Bolt M6 1
14 [PJO0000907300900 Locking Hoop J 4
15 |P304001172160000 |Air-Out Pipe,Clutch 1
16 [P112000171000000 |Primary Air Filter 1
17 |BGB16674-M6x20 Hexagon Flange Bolt M6x20 1
18 |PJ0O0000907300900  |Locking Hoop J 4
19 [P304001172190000  [Clutch Intake Pipe I 1
20 [(BGB16674-M6x16 Hexagon Flange Bolt M6x16 3
21 P304001171080000 :][::i?l EXhaust Plpe Connection 4
22 |P112000172040000 |Secondary Filter Cap 1
23 [P112000172050000 Buckle 3
24 |P1120001722A0000 |Secondary Filter Element 1
25 |P112000172070000 |Secondary Airfilter Sealing Ring 1
26 |P112000172010000 |Secondary Filter 1
27 |P304001172090000 |Secondary Outlet Pipel 1
28 [P112000172030000 Hoop Spring 2
29 [PJO0000907301300 Nut Clamp N 2




BRAKE SYSTEM

No. Part Number Part Description QTY
1 |P303001441000000 |Hydraulic Brake Assyl 1
2 |P303001441400000 [Front Right Brake Oil Pipe 1
3 [P303001441300000 ([Front Left Brake Oil Pipe 1
4 |P115000441200000 |Front Brake Caliper Assy (R) 1
5 |P115000441100000 |Front Brake Caliper Assy (L) 1
6 P115000441110000 |Front Left Brake Pad 2
7 |P303001441040000 Mandril Assy 1
8 |BGB16674-M10x1.25x22| Hexagon Flange Bolt M10x1.25%22 8
9 [P115000440020000 [Gasket,Qil Pipe 13
10 |P115000440010000 |Oil Pipe Boltl 5
11 |P115000444590000 |Oil Pipe Clip I 7
12 |BGB16674-M6%16 Hexagon Flange Bolt M6x16 10
13 |P311001441800000 |Main Brake Pump 1
14 |P303001442500000 ([Rear Oil Pipe(R) 1
15 |BGB16674-M10x1.25x25|Hexagon Flange Bolt M10x1.25%25 2
16 |P303001442400000 |Rear Oil Pipe(L) 1
17 |BGB16674-M10x1.25x55| Hexagon Flange Bolt M10x1.25x55 2
18 |P115000440130000 |Strainer Bolt II 1
19 |P303001442300000 Middle Oil Pipe 1
20 [P115000442110000 |Rear Left Brake Pad 2
21 [P115000442210000 |Rear Right Brake Pad 2
22 |P115000443100000 |Parking Brake Assy 1
23 [BGB16674-M6x30 Hexagon Flange Bolt M6x30 1
24 [P115000442200000 |Rear Brake Caliper Assy (R) 1
25 [P115000442100000 |Rear Brake Caliper Assy (L) 1
26 |P115000440080000 |Tee Joint,Oil Pipe 2
27 |P115000443110000 |Park Brake Pad 1
28 |P115000444540000 |Rear Left Disc Brake Plate 1
29 [P115000444570000 |Parking Disc Brake Plate 1
30 |PJ00000902250200  |Socket Hexagon Screw M6x28 6




BRAKE SYSTEM

No. Part Number Part Description QTY
31 [(BGB6187-M6 Hexagon Flange Locked Nut M6 6
32 [P115000444530000 |Front Disc Brake Plate 2
33 |P115000444550000 |Rear Right Disc Brake Plate 1
34 [P115000441210000 |Front Right Brake Pad 2




FRONT DIFFERENTIAL & DRIVE SHAFT

No. Part Number Part Description QTY
1 |P112000271000000 |Front Differential Assy 1
2 |P107000271030000  [Front Axle Gear Box Cover 1
3 |BGB3452.1-M140xM2.65O-Ring M140xM2.65 1
4 |BGB276-16007 Deep Groove Ball Bearing M35xM62x9 | 1
5 |BGB893.1-d0=62 Circlip D0=62 1
6 |P115000271150000 [Divide Device Connection 1
7 |P107000271140000 |Sliding Sleeve 1
8 |PJ00000273000300  |Adjustment Gasket M71xM83x0.1 1
9 |[BGB276-61912 Deep Groove Ball Bearing 61912 1
10 |P115000271120000 |Transfer Gear 1
11 |P115000271110000 |Bevel Gear, Front Axle 1
12 |P115000271080000 |Anti-Rotation Gasket 1
13 |PJ00000273000600  |Adjustment Gasket M40xM57x0.1 1
14 |P107000271510000 [Drive&Driven Gears Assy, Front Axle 1
15 |BGB276-6007 Deep Groove Ball Bearing 6007 1
16 |PJ00000273000000  |Adjustment Gasket IM50xM61.5 1
17 |P107000271040000 [Front Axle Gear Box 1
18 |BGB5783-M10x1.25x16 |Bolt M10x1.25%16 6
19 |BGB97.1-10 Plain washer M10 6

Front DT, Output shart O
20 prisoo 200Gt on ;
QealM2AxM28%8

22 |P115000929010000 |Needle Bearing M15xM21x12 1
23 |P304001252100000 |Front Transmission Shaft Comp 1
24 |BGB276-6007 Deep Groove Ball Bearing 6007 1
25 |BGB893.1-d0=62 Circlip D0=62 1
26 |P115000911150000 |Oil Seal M48xM65x9, Driving Tooth 1
27 |P115000271390000 |O-Ring M14xM7 , Driving Tooth 1
28 [BGB6183.2-M14x1.5-C |Hexagon Flange Locked Nut M14x1.5 1
29 |P115000271520000 |Bolt M14x1.5x10 1
30 |BGB6659-M12.5xM1.5|Rubber O-Ring M12.5xM1.5 1




FRONT DIFFERENTIAL & DRIVE SHAFT

No. Part Number Part Description QTY
31 |BGB16674-M10x1.25x16|Hexagon Flange Bolt M10x1.25x16 1
32 [P115000272630000 |Oil drain plug O-Ring M1.5xM9 1
33 |BGB16674-M8x25 Hexagon Flange Bolt M8x25 6
34 [P115000272230000 Air Tap, Rear Axle 1
35 |P103000270170000 Inner Hexagon Screw With Flat Head M8x10 1
36 |P115000271160000 Cylindrical Pin M5x75 1
37 |P115000271190000 Fork 1
38 |P115000271200000 Spline 1
39 |P115000271410000 0O-Ring M80xM1.8 1
40 |P115000271210000 Transfer Case Assembly 1
41 |[BGB70.1-M8x20 Hexagon Socket Cap Screw M8x20 3
42 |BGB97.1-8 Plain washer 8 4
43 [PJ00000254000000 Connection Fork B 1
44 [PJ00000254000800 Connection Fork | 3
45 |PJ00000255000000 Cross-Shaped Component 2
46 |P115000271240000 C-type Washer(M20) 8
47 |PJO0000907100200 Elastic Hoop C 1
48 [PJ00000274000000 Pipe A 1
49 [PJ0O0000907400000 Steel Clip M10 1
50 |P112000515220000 Left Mounting Plate 1
51 |P112000515230000 Right Mounting Plate 1
52 |PJ00000929004000 Cylindrical Bush M10.5xM22x36.5 1
53 |BGB16674-M10x1.25x142|Hexagon Flange Bolt M10x1.25x142 1
54 [BGB6187-M10x1.25 Hexagon Flange Locked Nut M10x1.25 5
55 |BGB16674-M10x1.25x20|Hexagon Flange Bolt M10x1.25x20 2
56 |BGB16674-M10x1.25x20|Hexagon Flange Bolt M10x20 4
57 |BGB97.1-10 Plain washer M10 4
58 |BGB93-10 Spring Washer M10 4
59 [PJ00000251020000 Transmission Shaft Dust Cover A 1
60 [P112000257000000 |Connection Fork System 2




FRONT DIFFERENTIAL & DRIVE SHAFT

No. Part Number Part Description QTY
} 61 [PJ0O0000251040000 Plain Washer 2
62 [(BGB894.1-d0=19 Circlip D0=19 2
63 |PJ00000251000000 Transmisson Shaft 1
64 |PJ00000251030100 Pressure Spring B,Drive Shaft 1
65 [PJ00000251020100 Transmission Shaft Dust Cover B 1
64 1
65 1




REAR DIFFERENTIAL & DRIVE SHAFT

No. Part Number Part Description QTY
1 |P107000272001000 Rear Axle Assy 1
2 |PJ00000252000000 Rear Drive Shaft 1
3 |BGB16674-M10x1.25x120| Hexagon Flange Bolt M10x1.25%120 2
4 |BGB6187-M10x1.25 Hexagon Flange NutM10x1.25 2
5 |PJ00000251050000 Dust-cover Clamp A 1
6 |[PJ00000251070000 Drive Shaft Sleeve A 1
7 |PJ00000251020300 Dust-cover D 1
8 |BGB6187-M12x1.25 Hexagon Flange Nut M12x1.25 1
9 [P115000272140000 Washer, Driving Gears 1
10 |P107000272520000 Rear Drive Shaft Connecting Seat 1
11 [P115000911160000 Qil Seal M61xM35x9 1
12 |BGB16674-M8x35 Hexagon Flange Bolt M8x35 4
13 |BGB97.1-8 Plain washer 8 4
14 [P115000272160000 Brake Mounting Soscket 1
15 |PJ00000273001300 Adjusting Washer M78xM93x0.1 1
16 |P115000272410000 0O-Ring M3.1xM#63.8 1
17 |BGB276-6305 Deep Groove Ball Bearing 6305 1
18 |P115000272180000 Sleeve 1
19 |P107000272310000 Drive&Driven Gears Assy, Rear Axle 1
20 |P115000929020000 Needle Bearing M22xM30x13 1
21 |BGB16674-M10x1.25x16|Hexagon Flange Bolt M10x1.25x16 1
22 |P115000272640000 0O-Ring M1.5xM13 1
23 [P107000272020000 Rear Axle Gear Box 1
24 |P107000272010000 Rear Axle Gear Box Cover 1
25 |P115000911170000 0O-RingM65xM90%9 2
26 [P115000363000000 Speed Sensor 1
27 |BGB3452.1-M19xM1.8 |Rubber O-Ring M19xM1.8 1
28 |P115000272230000 Air Tap, Rear Axle 1
29 |PJ00000907100200 Elastic Hoop C 1
30 |PJ00000274000100  |Pipe B, Rear Axle 1




REAR DIFFERENTIAL & DRIVE SHAFT

No. Part Number Part Description QTY
31 [P115000929030000 Needle Bearing M55xM67x20 1
32 |PJ00000273000900 Adjusting Washer M55.2xM66.8x1.7 1
33 |P115000272150000 Rubber Washer,Driving Gear 1
34 |PJ00000273000900 Adjusting Washer M86xM100x0.1 1
35 |BGB276-16017 Deep Groove Ball Bearing 16017 1
36 [P115000272550000 0O-RingM3.1xM150 1
37 |P115000272270000 Copper Gasket M8.2x1 1
38 |P115000272280000 if::jtqﬁexagon FalT-Round SCrew 1
39 |BGB6187-M8 Hexagon Flange Self-Lock Nut M8 1
40 |[BGB16674-M8x25 Hexagon Flange Bolt M8x25 6
41 |BGB16674-M10x1.25x25[Hexagon Flange Bolt M10x1.25x25 2
42 |P112000253100000 Rear Drive Shaft Assy,Rear Axle 1
43 |BGB894.1-d0=19 Circlip D0=19 2
44 |PJ00000251040000 Pain Washer A 2
45 [PJ00000251030100 Pressure Spring B,Drive Shaft 2
46 |PJ00000251020100 Transmission Shaft Dust Cover B 1




HARNESS, BATTERY & ELECTRONICS

No. Part Number Part Description QTY
1 |P311001371200000 Light Switch 1
2 |P311001371250000 High/Low Light Switch 1
3 |P311001371300000 Emergency Light Switch 1
4 |P311001371350000 Turning Light Switch 1
5 |P311001371400000 Change-Over Switch,2wd/4Wd 1
6 |P311001371450000 Front Differential Switch 1
7 |P303001342000000 EFI Cable 1
8 |P311001823040000 Controller Panel 1
9 |P115000371750000 Dc Socket 1
10 (BGB16674-M6x30 Hexagon Flange Bolt M6x30 2
11 |[BGB16674-M6x25 Hexagon Flange Bolt M6x25 4
12 (P116000321000000 Voltage Regulator 1
13 [PJ00000392000000 ECU Controller 1
14 (P311001377050000 Starting Relay 1
15 (P115000322000000 Battery 12V60Ah 1
16 (P311001346200000 Flasher 1
17 |P311001377350000 Main Relay Assy 1
18 (P115H00377300000 Relay Assy 1
19 |BGB16674-M6x35 Hexagon Flange Bolt M6x35 1
20 |P309001379450000 Speed Limiter 1
21 |P311001346300000 Buzzer 1
22 |P312001379250000 Control Relay, 2Wd/4Wd 1
23 |P116000331000000 Ignition Coil 1
24 |P113E00331010000 Connecting Cable,Ignition Coil 1
25 |P304001341000000 Main Harness 1
26 |BGB16674-M6x16 Hexagon Flange Bolt M6x16 2
27 |P1150003461A0000 Horn 2
28 |P303001515250000 Mounting Socket, Relay 1
29 |BGB16674-M6x16 Hexagon Flange Bolt M6x16 2
30 |P311001343400000 Rectifier Output Wire 1




HARNESS, BATTERY & ELECTRONICS

No. Part Number Part Description QTY
31 |P303001343200000 Negative Cable, Battery 1
32 |[P312001343600000 Main Wire Harness 1
33 |P312001343700000 Secondary Wire Harness 1
34 |P312001823120000 Switch Control Box 1
35 |P311001371550000 Control Switch Of Winch 1
36 [P303001515210000 Battery Box Press-plate 1
37 |P311001823110000 Decorative Cover,Front Panel 1
38 [PJ00000931150500 Cushion Pad M10x27 8




FUEL TANK

No. Part Number Part Description QTY
P115H00811100000 Fuel Tank 1
! P115H00811101000 Fuel Tank 1
2 |PL15H00165250000 SI:JE:;JP;:;;I{]InSUIaUOﬂ BEToOWS 5
3 |P115000515820000 Pressing Plate I,Fuel Tank 2
4 |P116000165210000 Oil-Out Plug 1
5 |P115H00811530000 Fuel Pump Cover 1
6 |PL15K00166010000 ::iitner PIPE,PTesSING PTate OT FUel 1
; P115H00811001000 Fuel Tank Assy(Emark) 1
P115H00811000000 Fuel Tank Assy(EPA) 1
8 |PJ00000907100200 Elastic Hoop C 1
9 |PJ00000907200000 Holddown Hoop A 6
10 |P116000165230000 Y-Channel 1
11 |P115H00165240000 Rubber Insulation 1
12 |P110000165110000 Injection Linel(M8xM14x330) 2
13 |P115H00395000000 Fuel Pump 1
14 [P304001165120000 Injection Line Il 1
15 [P311001811400000 Fuel Tank Cover 1
16 [PJ00000933800100 Fuel Pump Gasket 1
17 |BGB16674-M8x30 Hexagon Flange Bolt M8x30 2
18 |P116000165220000 Fuel Inlet Plug 1
19 [PJ00000931070000 Cylindrical plug 4




MIRRORS

No. Part Number Part Description QTY
1 |BGB70.1-M5x12-H Hexagon Socket Head Bolt M5x12 8
2 |P303001892200000 Right Review Mirror 1
3 |P303001892100000 Left Review Mirror 1




ROOF & HARDWARE

No. Part Number Part Description QTY
1 [PJO0000903460100 Cap Nut M6x17 4
2 |P303001515670000 BracketI,Shed 4
3 |P115000825180000 Roof I 1
4 |BGB16674-M6x25 Hexagon Flange Bolt M6x25 4
5 |PJ00000931250100 Shockpad,CardslotM8x6.5 4
6 |PJ00000929302000 Flanging Bush M6.3xM9x12 4




HITCH RECEIVER

No. Part Number Part Description QTY
1 [PJO0O000908050000 R Type Pin A 1
2 |PJ00000929701000 Hitch Ball A 1
3 |PJ00000929701000 Grooved Pin M23.5x73.3 1
4 |PJ00000519300000 Hitch Bar A 1
5 |PJ00000519101900 Rear Hitch Joint T 1
6 |PJ00000519100200 Rear Hitch Joint C 1
7 |PJ00000519100100 Rear Hitch Joint B 1
8 PJ00000519101000 |Rear Hitch Joint K 1




WINDSHIELD & HARDWARE

No. Part Number Part Description QTY
1 |P303001861150000 Front Windscreen(Type A) 1
2 |P303003861150000 Front Windscreen(Type B) 1
3 |PJ00000905200600 Cross Recessed Plate Head Screw M6x20 6
4 |PJ00000929302000 Flanging Bush M6.3xM9x12 6
5 |PJ00000931250100 Shockpad,CardslotM8x6.5 6
6 |P311001863100000 Windscreen Clamp 6
7 |P309001863170000 Rubber Pad, Windscreen 6




SNOW PLOW

No. Part Number Part Description QTY
P115000893100000 Snow Plough I(Length:1.2M) 1
1 |P115000893200000 Snow Plough ll(Length:1.52M) 1
P115000893300000 Snow Plough Ill(Length:1.83M) 1
2 |P312001515600000 Mounting Plate, Snow Plough 1
3 |BGB16674-M10x1.25x25|Hexagon Flange Bolt M10x1.25x25 4




WINCH & ELECTRONICS

i

N

)

N

2\

S

=y

2
N

No. Part Number Part Description QTY
1 |BGB16674-M8x20 Hexagon Flange Bolt M8x20 6
2 |P311001371550000 Control Switch Of Winch 1
3 |P115000899090000 Fixing Pin M9.5x40 1
4 |BGB91-2x30 Cotter Pin 2x30 1
5 |P115000899050000 Hand Tape 1
6 |P115000899040000 Plastic Snap Ring 1
7 |P115000899110100 Winch (3500Lbs) 1
8 |P115000899020000 Guide Pulley, Winch Assy 1
9 |P115000899010000 Hook 1
10 [P115000899130000 [Cable End Cover I 1
11 |[BGB6177.1-M6 Hexagon Flange Nut M6 2
12 [P303001515370000 License Mounting Plate 1
13 |BGB16674-M6x16 Hexagon Flange Bolt M6x16 2
14 [P311001353250000 Rear License Light 1
15 |P115000377400000 Winch Relay 1
16 |[BGB16674-M6x16 Hexagon Flange Bolt M6x16 2
17 |P313001343800000 Winch Motor Cable 1
18 [P313001344000000 Battery Cable,Winch 1
19 [P115000899140000 (Cable End Cover I 1




	Vector 500 Engine.pdf
	Engine

	Vector 500 Frame.pdf
	Frame




